PARTS LIST

TMLG

100 Series
LOO Series




Table of Contents

TMLG FRAME - LG-1
TMLG BOX A LG-2a
TMLG BOX B (G-SPEC. MACHINE) LG-2b
TMLG ROTARY HOOK BASE LG-3
TMLG NIPPLE HEIGHT ADJUSTING GEAR BOX---------- LG-4
TMLG ZIGZAG SWING CAM BOX LG-5
TMLG ARM A-1 LG-6
TMLG ARM A-2 LG-7-1
TMLG ARM A-3 LG-7-2
TMLG ARM A-4 COILING UNIT (OPTIONAL) ----rmremenene- LG-7-3
TMLG ARM A-5 LARGE BOBBIN (OPTIONAL) -~ LG-7-4
TMLG M-AXIS CLUTCH LG-8-1
TMLG UNIT TYPE M-AXIS CLUTCH (OPTIONAL) - LG-8-2
TMLG UNIT TYPE M-AXIS CLUTCH (OPTIONAL) ------LG-8-3
TMLG AUTOMATIC NIPPLE UPPER DEAD

POINT LOCK LG-9
TMLG CAM DRIVE SYSTEM SET 1 (OPTIONAL)---------- LG-10-1
TMLG CAM DRIVE SYSTEM SET 2 (OPTIONAL)------r--- LG-10-2
TMLG X-AXIS DRIVE SYSTEM 1 LG-11-1
TMLG X-AXIS DRIVE SYSTEM 2 LG-11-2
TMLG Y-AXIS DRIVE SYSTEM 1 LG-12-1
TMLG Y-AXIS DRIVE SYSTEM 2 LG-12-2
TMLG INDIVIDUAL TENSION BASE LG-13
TMLG THREAD STAND LG-14
TMLG EMBROIDERY FRAME A LG-15a

TMLG EMBROIDERY FRAME B (Z-SPEC. MACHINE)----LG-15b

TMLG BAR SWITCH BOX LG-16
TMLG OPERATION PANEL BOX LG-17
TMLG POWER SUPPLY BOX LG-18
TMLG CONTROLLER BOX LG-19
TMLG DRIVER BOX LG-20

TMLG MAIN SHAFT MOTOR ASSEMBLY ---emmemm e LG-21

[Explanation of Marks # ’s and % ’s at End of Part No.]

O Please specify, in the following manner, your machine model, manufacturing
number and embroidery space when you order us with the parts having % % % %
at the end of the part No. :

Ex.: TMFD-612
[Model]

(450 X 275)S, No. 01234
[Emb. Space] [Mfg. No.]

O Please specify the number of needles on your machine’s head in your parts order
by changing thc marks # # # # into one of the 4-digit numbers below :

Ex.: The part Number, EF012345# # # #
4-digit Numbers Machine Type

0300 ............ 3-needle machine
0400 ............ 4-needle machine
0600 ............ 6-ncedlc machine
0900 ............ 9-needle machine
1200 ............ 12-needle machine

(9601)



GENERAL VIEW

TMLG

LG—14
LG—4

LG—13

(Lo
LG—17

LG—9

LG—ISa
( LG—W‘

LG—21

LG-11-2

el
LG-10-1] LG-10-2

ALG—16

LG

(9601)




FRAME: - LGA1

TMLG

(9511)




TMLG FRAME

LG-1

Ref No. Description _ Part No. Remark Ref No. Description Part No. Remark

2 | Adjusting Bolt EF0809000000 36 | Countersunk Head Wood Screw 3.1P % 13L

3 |Hexagon Nut ' M20 41 |No.2 Table Lid EGZ80401%%%%|ZSpec. M/C

4 | Vibration-preventive Base EF0810000000 41 |No.2 Table Lid EGG8050 1 %% %% |{G-Spec. M/C

5 |No.4 Table Support EF100500%%%% 41 |No.2 Table Lid AX080700 %% % x |Standard

6 |Stand Stud Bolt EF0808000000 41 |No.2 Table Lid AXMB8 0700 %% %% |M-Spec. M/C

6 |Table Stand Support Stand B EFG808000000 |G-Spec. M/C 41 |No.2 Tabie Lid EGV80401%%%%|MG,ZSpec. M/C

7 |Countersunk HeadScrew |SS1104120SDO0 |M4x%12L 42 |No.1 Table Lid MX 0806 A0 %% % % |Belt Width:35mm

8 |TAJIMABrand NamePlate | EF 0814000000 42 |No.1TableLid MX 0806 B0 %% %% |Belt Width.50mm

9 |Shelf Plate ' LGO080400%%%x% .42 |Stand - LG080100 %% %% |Standard

9 |Shelf Plate LGG80 400 %% % |G-Spec. M/C 43 |[Stand LGMB8O0101%%%% M-Spec. M/C

10 |Left Side Plate Cover EF0807000000 43 |Stand LGZ80101%%%%|ZSpec. M/C

11 {Truss Head Screw $SS0105080SDO0 [M5%8L 43 |Stand LGG80102%%%*|G-Spec. M/C

12 | Plain Washer M8 43 |Stand LGVB0102x%%%%|GZSpec. M/C

13 | Spring Washer "IM8. 44 |Table LG0O80201*x%x*x%|Standard

14 | Hexagon Socket Head CapScrew [ S S 62083 00 TN O |[M8%30L 44 |Table LGM80 201 %% %% |MSpec. M/C

21 |Hexagon Socket Head CapScrew | S S 62063 00 TNO [M6%30L 44 |[Table LGZ8020 1 %% %% |ZSpec. M/C

22 |Plain Washer M6 44 |Table LGGB80201%%% % |G-Spec. M/C

23 | Vibration-preventive Rubber B EF0833B00000O 44 |Table LGV80201%%%%)G,Z-Spec. M/C

24 | Vibration-preventive Rubber A EF0833A00000

25 |Countersunk Head Screw [ SS1106150SC0 |M6%15L

26 |No.105 Table Support EG100400%%%%

27 |{Table Support Stud EF1001000000

28 |Hexagon Nut {M8

29 | Hexagon Socket Head CapScrew | S S 6206150 TNO |[M6%15L

30 |Spring Washer M6

31 |Table SupportBracketR |[EG1005R 0 % % % %

32 |No.103 Table Support EG100300%%%%

33 |No.102 Table Support EG100200%%%%

34 No.101 Table Support EG100100%%%%

35 |Round Head Wood Screw 5.1P % 25L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.

(9511)



TMLG BOXA LG-2a

(9511)



TMLG BOX A LG-2a
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
2 |Truss Head Screw S$S0105080CBO {M5%8L 32 |Bobbin Stand Stud EF0122000000
4 |Hollow Set Screw SS8208080TNO (M8%8L 33 | Rotary Hook Shaft Drive Shaft EG0112000000
5 | Hexagon Socket Head CapScrew [ SS6208 150 TN O [M8%15L 34 |Left-end Box LG0101010000
6 |[Driven Pulley EG0108010000 38 [Right-end Box Lid EF0114000000
7 | Angle Indicator Plate CW50Deg. |LE0O107000000 39 |Knobbed Bolt M10 % 20L
8 | 15mm Dia. Bearing Case Collar EG0111000000 40 |Spring Washer M5
9 [Hollow Set Screw $S58206080TNO |M6%8L 41 |Pan Head Screw $S4105120SD0 [M5%12L
10 * |Hexagon Socket Head CapScrew | S S 6206200 TN O |M6+%20L . 42 |E-ring BPE9000O0C0OO0OO
11 |No.1 Bearing Case B EG0110000000 45 |Operation Panel Bracket EG0103000000
12 | Rotary Hook Drive Shaft Timing Pulley | EG 0 11300000 0 46 |Hexagon Socket Head CapScrew | SS 620508 0 TN O |M5%8L
13 |No.1 Bearing Case A EG0109010000 47 | Operation Panel Stand Pipe EG0102010000
13 |No.1 Bearing Case A EGC10900000 0 {Jambo RHook 48 | Hexagon Socket Head Cap Screw SS6205150TNO |M5%15L
14 |Hexagon Socket Head CapScrew | SS 6206250 TN O [M6%25L 49 | Tension Bearing Case Base EG0116020000
15 |Ball Bearing BP6004ZZ0000 50 |Plain Washer Mé
16 | Hexagon Socket Head CapScrew | SS 6204 06 0 TN O |M4%6L 51 |Spring Washer M6
17 |Plain Washer M4 52 |[No.2 Bearing Case EF0104000000
18 | Angle Pointer EF0118000000 53 |Needle Bearing BPHMK1512000
19 |Ball Bearing BP6202ZZ0000 54 | Needle Bar Drive Shaft TimingPulley | EG0 114000000
20 |Tension Roller EG0118010000 55 |Timing Belt BPS8M0600300
21 |Tension Shaft Holder EG0115020000 57 |Hexagon Nut : M6
22 |Tension Bearing Case Bushing EG0117000000 58 | Hexagon Socket Head CapScrew | S S 6 2 06150TNO |MB%15L
23 | Tension Bearing Case Shaft EG0119000000 59 |Tension Bracket M LG0102000000
- 24 |Hollow Set Screw $SS8205080TNO |[M5%8L 61 |Needle Bearing BPHMK1215000
25 | Hexagon Socket Head CapScrew [ SS62104 00 TN O [M10%40L 62 [M-axis Tension Pulley LG0411000000
26 |Spring Washer M10 63 |Tension Pulley Pin LG0412000000
27 |Plain Washer M10 64 | Driven Pulley Bearing Case Plate LG0O407000000
28 |Plain Washer M5 65 |Ball Bearing BP6201ZNROO0O
29 | Hexagon Socket Head CapScrew | SS 6205100 TNO [M5%10L 66 |M-axis Driven-side TimingPulley | LG0409000000
30 |[Hexagon Nut M4 67 |{Driven Pulley Base LG0406010000
31 |Bobbin Stand Base EG0O106000000 68 | Hexagon Socket Head CapScrew | SS 6208 200 TN O [M8%20L
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. » (9511)



TMLG BOX A

LG-2a
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

71 | Rotating Shaft Proximity Disk LG0421000000 111 | M-axis Bearing Case Plate LG0402010000

72 |Hollow Set Screw SS8206060TNO |M6*6L 112 |Arm Support SquarePipe | LG0 803 0 3 % % % %

73 |M-axis Washer LG0422000000 113 |Hexagon Socket Head CapScrew [ SS 6205180 TNO |M5%18L
76 | M-axis Pulse Motor Base Cover LG0405000000 114 |Spring Washer M4 ]
79 |Ball Bearing BP6202ZNR00O 115 |Left-end Box Cover A LGO103A20000

80 |Timing Belt BPS8M0712250 116 |Left-end Box Cover B LG0103B20000O0

81 | M-axis Driver-side Timing Pulley LG0408000000O 117 |Left Cover Side Plate LG0O104020000

82 |M-axis Pulse MotorBase |[LG0401000000 119 | Operation Panel Attaching Arm EG0104010000

83 |M-axis Pulse Motor LG640300000C0O0 120 | Operation Panel Hinge Pin EG0O105010000

84 |Radiating Fin A LG0413000000 121 |Motor Belt BPYJ10400000

85 |Radiating Fin B LG0419000000 122 |Right-end Box MX010101%%x%

86 |Encoder Attaching Base LG0404000000 122 |Right-end Box MXZ10101%%%%[Z-Spec. M/C
87 |Plain Washer M3 123 | Tension Roller (with Bearing) EG0118S10000

88 |Hexagon Socket Head CapScrew [SS 6203120 TNO [M3%12L 124 {No.2 Bearing Case Set UNO70070EFO00O

89 |Rotary Encoder EF6600000000 125 |Hollow Set Screw $S8208060TNO |M8x%6L

90 | Hexagon Socket Head CapScrew | S S 6203060 TN Q [M3%6L

91 |M-axis Encoder Cover A LG0414000000

92 |Truss Head Screw SM010910CBO0O0 |964%40%10L

93 | Shaft Cover Stopper Plate LG0822010000

95 | Shaft Cover Stud LG0821010000

100 |0-point Search Attaching Bracket LG0420000000

101 |Photo-interrupter EG7102000000
102 |Pan Head Screw SS4103100CDO [M3%10L

103 |Hexagon Nut M5 Type 1

104 |Hexagon Bolt §S9306750CC0 |M6*75L

105 [Wiring Box LG0828000000
106 |Cover Attaching Stud LG0829000000

108 |Shaft Cover A LG081603%%%%

109 |Shaft Cover B LGOB81704%%%%
110 | Left Cover Side Plate Stud_ £LG0403010000 ,

Note: As for parts with marks # or %, plcase follow our instructions on Table of Contents, in your parts order. (95611}



LG-2b

BOX B (G-SPEC. MACHINE)

TMLG




TMLG BOX B (G-SPEC. MACHINE)

LG-2b

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

2 | Truss Head Screw S§S0105080CBO [M5%8L 33 |Plain Washer M5

4 |Hollow Set Screw SS8208080TNO |M8x%8L 34 |Hexagon Nut M4

5 | Hexagon Socket Head CapScrew | SS 6208 150 TN O |M8%15L - 35 |Bobbin Stand Base EG0106000000

6 |Driven Pulley EG0108000000 36 |Bobbin Stand Stud EF0122000000

7 | Angle Indicator Plate CW 50 Deg. LEO107000000 38 | Raotary Hook Shaft Drive Shaft EGG104000000

8 | 15mm Dia. Bearing Case Collar EG0111000000 39 | Square Pipe Support, Front B LGG104020000

9 |{Hollow Set Screw SS8206080TNO {M6%8L 41 | Square Pipe Support, Lower EFG103000000

10  |Hexagon Socket Head CapScrew | SS 6206200 TN O |M6%20L 42 | Tension Bearing Case Base EG0116020000

11 |{No.1 Bearing Case B EG0O110000000 43 |Spring Washer M6

12 | Rotary Hook Drive Shaft Timing Pulley| EGG 10500000 0 44 |Plain Washer M6

13 |No.1 Bearing Case A EGG103000000 45 |No.2 Bearing Case EF0104000000

13 |No.1 Bearing Case A EGH10300000 0 {Jambo R Hook 46 | Needie Bar Drive Shaft TimingPulley | EGG106 000000

14 | Hexagon Socket Head CapScrew [ SS 6206 350 TN O [M6%35L 47 1Timing Belt BPS8M0600400

15 |Needle Bearing BPHMK1512000 51 |Hexagon Socket Head CapScrew [ SS6205 150 TNO |M5%15L

16 |Ball Bearing BP6004ZZ0000 52 | Operation Pane} Stand Pipe EG0102000000

17 | No.1 Bearing Case Bearing Presser | EGG 108000000 53 | Hexagon Socket Head CapScrew (S S 620508 0 TN O |M5%8L

18 |Plain Washer M4 54 |Operation Panel Bracket EG0103000000

19 |Spring Washer M4 56 |(E-ring BPESOOQ0OO0O0QOO0O

20 |Hexagon Socket Head CapScrew | SS 6204080 TNO |[M4%8L 58 |Pan Head Screw $§S4105120SDO0 |M5%12L

21 | Tension Bearing Case Shaft EG0119000000 59 |Spring Washer M5

22 | Tension Bearing Case Bushing EG0O117000000 60 |Knobbed Bolt M10 % 20L

23 |Tension Shaft Holder EG0115020000 61 |M-axis Pulse MotorBase |LGO0401000000

24 |Hollow Set Screw SS8205080TNO |M5%8L 62 |Timing Belt BPS8M0800250

25 |Ball Bearing BP6202ZZ0000 63 |Driven Pulley Base LG0406010000

27 |Angle Pointer EF0118000000 64 |Hexagon Socket Head CapScrew | S S 6208200 TN O |M8x%20L

28 | Hexagon Socket Head CapScrew | SS 6204060 TNO [M4%6L 68 | Hexagon Socket Head CapScrew | SS6 206 150 TNO [M6%15L

29 | Hexagon Socket Head Cap Screw {SS62104 00 TNO {M10%40L 69 | Driven Pulley Bearing Case Plate LG0407000000

30 |Spring Washer M10 70 | M-axis Driven-side Timing Pulley LG0409000000O0

31 |Plain Washer M10 71 |Hexagon Nut M6

32 |Hexagon Socket Head CapScrew | S $6 205100 TN O |M5%10L 72 |Tension Bracket LGG106010000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (8511)



TMLG BOX B (G-SPEC. MACHINE)

LG-2b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
74 |M-axis Tension Pulley LG0411000000 112 |Left-end Box LGG102030000
75 [Needle Bearing BPHMK1215000 114 |Wiring Box LG0828000000
76 |Tension Pulley Pin LG0412000000 115 | Cover Attaching Stud LG0829000000
78 | M-axis Pulse Motor Base Cover LG0405000000 117 |Shaft Cover A LG081603%%%x%
81 | M-axis Driver-side Timing Pulley LG0408000000 118 |Shaft Cover B LGO081704%%%%
82 |Hollow Set Screw §$S8206060TNO |[M6x6L 119 | Left Cover Side Plate Stud LG0403010000
83 |M-axis Pulse Motor LG6403000000 120 [M-axis Bearing Case Plate LG0402010000
84 |[Radiating Fin A LG0413000000 121 |Arm Support Square Pipe [LGG 8030 3 % % %%
85 |Encoder Attaching Base LG0O404000000 122 | Square Pipe Support, Front A LGG103020000
86 |Plain Washer M3 123 |Right-end Box Cover EFG108010000
87 | Hexagon Socket Head CapScrew | SS6203 120 TNO [M3%12L 124 | Square Pipe Support Cover EGG109000000
88 |Rotary Encoder EF6600000000 125 | Square Pipe Support Cover Side Plate Al EGG110A00000
89 | Hexagon Socket Head CapScrew | SS 6203060 TN O |[M3%6L 126 | Hexagon Socket Head CapScrew | SS 620518 0 TN O [M5%18L
90 |M-axis Encoder Cover A LG0414000000 128 |Left-end Box Cover A LGG105A20000
91 |Shaft Cover Stud LG0821010000 128 |Left-end Box Cover C LGG105C00000
92 |Ball Bearing BP6201ZNR0OO0O 129 |Left-end Box Cover B LGG105B20000
93 |Ball Bearing BP6202ZNROO0O 129 |Left-end Box CoverD LGG105D00000O
96 | Shaft Cover Stopper Plate LG0822010000 130 |Left Cover Side Plate LGG107010000
100 |M-axis Washer LG0422000000 131 |Operation Panel Attaching Arm EG0104010000
101 |Radiating Fin B LG0419000000 132 | Operation Panel Hinge Pin EG0O105010000
102 |Truss Head Screw SM010906CBO 0 [9/64%40%6L 133 [Motor Belt BPYJ10400000
103 | Rotating Shaft Proximity Disk LG0421000000 134 |Right-end Box MXG10101%%%%
104 |[Truss Head Screw SS0104080CBO |M4x8L 134 [Right-end Box MXV10101:%%%%|Z-Spec. M/C
105 | 0-point Search Attaching Bracket LG0420000000OC 135 | Tension Roller (with Bearing} EG0118S10000
106 |Photo-interrupter EG7102000000 136 {No.2 Bearing Case Set UNO700700EFQ
107 |Pan Head Screw $54103100CDO |M3%10L 137 |Hollow Set Screw SS8208060TNO |M8%x6L
108 [Hexagon Nut M5 Type 1
109 | 15mm Dia. Bearing Case Collar EF0106000000
110 |Tension Roller EG0118010000
111 |Hexagon Bolt SS9306500CCO0 |M6x50L
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



LG-3

ROTARY HOOK BASE

TMLG




TMLG ROTARY HOOK BASE

LG-3
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
3 | Round Countersunk Head Screw EG0228000000 {11/64%40%8L 68 |Knife Drive Shaft Set EG0205000000 |Optional
4 |Spiral Bevel Gear A EF0203000000 77 |[Hollow Set Screw SS8206050TNO |M6%5L
6 |{Hollow Set Screw SS8206060TNO [M6%6L 79 |Pan Head Screw SS4103040MZ0 [M3%4L
7 |Rotary Hook Shaft EF0205010000 80 |[Bushing EG0211000000
8 |Rotary Hook Shaft Bushing EF0206000000 99 |Ball Bearing BP6003Z272000090
8 | Rotary Hook Shaft Bushing EFC206010000 |[Jumbo R Hook 100 |[15mm Dia.BearingCollar |[EG0227000000
9 |Rotary Hook Base Stud EF0207000000 101 |Spiral Bevel Gear B EF0204000000
10 |Hexagon Nut M8 102 |Rotary Hook Spacer EF0211000000
11 |Plain Washer M8(Large) 103 [Rotary Hook Base A FX0201A0000 0 |WOEncoder
12 | Spring Washer M8 103 |Rotary Hook Base B FX0201BO0O0O0 00 |Encoderinstalled
14 |Hollow Set Screw SS8205050TNO |Mb*5L 103 |Rotary Hook Base A FXC201A000 00 |JHook/NoEncoder
15 |7.94mm Dia. Collar EF0209000000 103 |Rotary Hook Base B FXC201B00000 |JHook/Encoder
16 [Hollow Set Screw SM821104TNOO (11/64%40%4L 104 |Connecting Shaft Holder FX0208000000
17 |Rotary Hook MEOS50504 %% %% 105 |Needle Plate FX0202A0%%%%
18 |Rotary Hook Set Screw SM15422643TN|[11/64%40%4.3L| 111 [Adjusting Liner FX020900000 0 |0.7t Optional
19 |Rotary Hook Support EF021000%% %% 112 | Adjusting Liner FX021000000 0 |0.05tOptional
19 |Rotary Hook Support EFC210000000 [JumboRHook || 113 |Knife Base FX02030000 00 |Optional
20 | Rotary Hook Support Set Screw SM6011T09SNOO [11/64%40%9L 116 |Top Lid EG0221010000
21 |[Bobbin MEOBS50402%%%% 120 |Under Thread Presser LX020100000 0 |Optional
22 |Bobbin Case MEOS50300 %% %% 121 |Plain Washer M3
32 |[Connecting Lever Pin AT02060000 00 |Optional 122 | Hexagon Socket Head CapScrew | SS 620308 0 TNO |[M3%8L
33 |Connecting Stud AT02080000 0 0 |Optional 123 |Rotary Encoder EF6600000000
34 |Hexagon Socket Head CapScrew {SS6 204100  TNO [M4*10L 124 | UTC, Thread Trimming Connecting ShaftA| L X 0 8 1 5 A 0 % * % % |Optional
35 | M6 Joint EF0827010000 |Optional 125 | UTC, Thread Trimming Connecting ShaftB| L. X 0 8 1 5 B 0 % % % % | Optional
36 |Hexagon Nut M6 126 |Movable Knife FX021900000 0 |Optional
37 | Hexagon Nut {Counterclockwise) M6 127 |Thread Separating Plate FX022000000 0 |Optional
40 |Plain Washer M4 128 |Countersunk Head Screw |SS 110308 0SNO0 |M3%8L
47 |Knife Drive Arm AT02050000 00 |Optional 129 |Fixed Knife FX0221000000 |Optional
48 |Knife Connecting Lever AT020700000 0 |Optional 130 |Fixed Knife Guide FX022200000 0 |Optional
66 |Hexagon Socket Head Cap Screw EG0219000000 {11/64%400ptional || 131 |Pan Head Screw SS4103060MZ0 |M3x%6L
Note: {9601)

As for parts with marks # or %, pleasc follow our instructions on Table of Contents, in your parts order.



TMLG  NIPPLE HEIGHT ADJUSTING GEAR BOX  LG-4

TANMA 55



TMLG NIPPLE HEIGHT ADJUSTING GEAR BOX

LG-4

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

2 |Truss Head Screw SMO10906SA00 |964%40%6L 39 |Pan Head Screw $S4105600CD1 |M5%60L

3 |Ball Bearing BP6201ZZ0000 41 | Nipple Lifting Base Shaft A LGOB820AO0 %%%%

4 | 48T Gear NS0202000000 42 112 mm Dia. Output Shaft LG0O605000000

5 |Spring Pin M4 % 18L 43 |Hexagon Socket Head CapScrew | §S 6206 150 TNO [M6%15L

6 |Hollow Set Screw $SS8205060TNO|M5%6L 44 | Connecting Lever A LG0O606010000

7 |18T Gear LG0614000000 45 | Rotating Shaft Proximity Disk LG0421000000

8 |Hollow Set Screw SS8206050TNO |M6*5L 46 |Rod EndR SFR1-6

10 |54T Gear CE0309000000 47 |Plain Washer M6

11 |[Taper Pin M4 % 20L 48 | Hexagon Socket Head CapScrew | $SS6 206200 TNO |M6%20L

12 |Hollow Set Screw $SS8206060TNO|MB%6L 49 |Hexagon Nut : Mé

13 | 12mm Dia. Collar LE0439000000 50 |Connecting Rod LG0613000000

14 | Hollow Set Screw SS8203050TNO [M3%5L 50 |Connecting Rod LGG613000000 |G-Spec. M/C

15 | Hexagon Socket Head CapScrew | SS 6204 100 TNO |M4%10L 51 | Hexagon Nut {Counterclockwise) M6

16 [Proximity Sensor Bracket |[LG0604000000 652 |RodEndL SFR1-6L

17 |5-Teeth Position Proximity Disk NS0205S00000 53 |P12-20 Joint LG0610000000

18 |Hollow Set Screw SS58204050TNO |[Max5L 54 |Hollow Set Screw SS8206100TNO |[M6%10L

19 |Photo-interrupter EG7102000000 55 {Nipple Lifting Base Shaft B LG0820BO %%%x%

20 |[Pan Head Screw S84103100CDO [M3%10L 56 |[Connecting Lever B LG0607010000

21 | Plain Washer M3 57 |Spring Washer ‘ M6

22 | Position Detecting ShaftémmDia. |[NS 0204000000 58 |lLozenge-flange Unit BPASFB204000"

26 |12 mm Dia. Bushing NS0201000000 59 | Connecting Lever Cover Stud LG0823000000

27 |15T Gear NS0203000000 61 |Manual Collar LG0609000000O0

28 |[Hollow Set Screw SS8204040TNO [Maxal 63 |20 mm Dia. Shaft Holder LG0611000000

31 |Cord Clamp CN-5 69 AbsoIVL;Ee Encoder Bracket |[NS0206010000

33 | Hexagon Socket Head CapScrew | SS 6208250 TN O [M8%25L 70 |Truss Head Screw SS0103060CBO |M3x6L

34 | Spring Washer . M8 71 | Universal Coupling BPGJ66000000O

35 |Motor 18T Gear CE0308000000 72 | Absolute Encoder LG6601000000

36 |Hollow Set Screw $S$S8205050TNO [M5%5L 73  |Hexagon Socket Head CapScrew | SS 6204 08 0 TN O |[M4%x8L

37 |Gear Head BP4GN25K0000O 74 |Spring Washer M4

38 |Induction Motor PBOO0O300OBCOO 75 |Plain Washer M4 ‘

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. {9503)



TMLG NIPPLE HEIGHT ADJUSTING GEAR BOX

LG-4
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
77 |12 mm Dia. MiddleShaft |LG0603010000
78 |Gear Box Cover A LG0612A20000
79 |Gear Box Cover B LG0OB612B2000O0 |For1Lever
80 |[Connecting Lever Cover LG0824020000
81 |Connecting LeverCoverC {LG082602000 0 |For4-Lever
82 |Nipple Height Adjusting GearBox |LG0601020000
83 |Truss Head Screw $SS0104100SDO [M4d%10L
84 |[Connecting Rod Set LG0613S00000
84 |Connecting Rod Set LGG613S00000 |G-Spec. M/C
85 | Nipple Height Adjusting GearBoxSet | UNO 7005 1L GO0 0
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)



TMLG

ZIGZAG SWING CAM BOX  LG-5

TAJIMA 55



TMLG ZIGZAG SWING CAM BOX

LG-5

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Rotary Solenoid LE6802000000 32 |LMBall LMT-10UU

2 | Truss Head Screw SS0104200SDO0 [{Max20L 33 | Hexagon Socket Head CapScrew | SS 6204100 TNQO |[M4x10L

3 |[Solenoid Base LE0240000000 34 [Cam Roller Pin LE0247000000

4 |Base Spacer LE0241000000 35 |Hollow Set Screw $S8204060TNO [MAax6L

5 |Plain Washer M3 36 |Needle Bearing BPHK10120000

6 |Spring Washer M3 37 |Spline Shaft LE0214000000

7 |Hexagon Nut M3 38 | Hexagon Socket Head CapScrew | SS 6205150 TNO [M5%15L

8 |Movable Block LE0237000000 39 |Hexagon Socket Head CapScrew | SS 6204 100TNO |M4x10L

9 |Selecting Lever LE0238000000 40 | Thrust Washer BPTW10200000

10 | Pan Head Screw $S4103030SDO0 [M3x3L 41 |Zigzag Swing Drivelever | LE0 211000000

11 |Solenoid Bushing LE0245000000 42 |Square Box _|LE0216000000

12 |Arm Top Cover LE0O242000000 43 |[Square Roller LE0215000000

13 |Parallel Pin LE0Q227000000 44 |Lever Pin LE0213010000

14 [Hexagon Socket Head CapScrew | S S 620408 0 TN O M4 *8L 45 |Square Roller Set LE0O2158S00000

16 |Drive Lever L LE0228L0O00CO00O 46  |Hexagon Socket Head CapScrew | SS 620512 0TNO |[M5%12L

17 |Hexagon Nut 11/64 % 40 47 |Zigzag Swing Driven Lever LG0202000000

18 |Spring Washer M5 48 {Plain Washer Mé

19 |Rolier Pin B CE0117000000 49 |Spring Washer M6

20 |Hollow Set Screw SS8204030TNO |MAax3L 51 |Zigzag Swing Connecting ShaftA | LG 0 8 0 9 A O % % % %

21 |Positioning Collar LE0C230000000 52 |15mm Dia.NeedleCollar |EF0208000000

22 |slide Block LE0229000000 53 |Hollow Set Screw $S8205050TNO [M5%5L

23 |Dry Bearing BP70B0610000 54 |Needle Bearing BPHK18120000

24 |Hollow Set Screw SS8203030TNO |M3%3L 56 |Hexagon Socket Head CapScrew | SS6 204080 TNO [MA%8L

25 |[Drive Lever R LE0O228R00000O0 57 |Drive CamR LE0O226R0O00000O0

26 |Stopper Ring EG0520000000 58 |Zigzag Swing Cam R LE0225R00000

27 |Hexagon Socket Head CapScrew | SS 6204120 TNO [Ma%12L 59 |Zigzag Swing Cam L LE0225L00000

28 |Eccentric Stopper LE0239000000 60 |Hollow Set Screw $SS8206080TNO |M6%8L

29 |Plain Washer M4 61 |[Drive CamL LE0226L0O0O0O0O

30 |Cam Lever LE0246000000 62 |Hollow Set Screw $§$S8204050TNO |[M4x5L

31 {Hollow Set Screw $S8204040TNO |[Max4L 63 |10mm Dia. Joint EF0826000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)



TMLG ZIGZAG SWING CAM BOX

LG-5
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
64 | Zigzag Swing ConnectingShaftB | L G0 80 9 B 0 % % % %
65 |Brake Shaft Base LG0203000000
66 |Hexagon Nut ' M6 Type 3
67 |Brake Ring LE0Q233000000
68 |Brake Shaft LE0232000000
69 |Adjusting Collar LG0204000000
71 |Brake Wheel LE0234000000
72 | Hexagon Socket Head CapScrew | S S 62083 00 TNO |M8%30L
73 | Spring Washer M8
74 | Plain Washer M8
76 |Truss Head Screw SM010908SDO0 0 |9/64%40%8L
77 |Flat Cable Clip BPFCA1000000
78 |Cam Box LG0201010000
79 |Guide Shaft LG0206000000
80 |Positioning Bushing LG0205000000
81 |Zigzag Swing Box Cover LGO081403%%%x%
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order, (9503)



ARM A1 LG6

TMLG

V

5

@
®

(9511)

TAJIMA




TMLG ARM A-1

LG-6

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Hexagon Socket Head CapScrew | SS 6204100 TNO |M4*10L 33 {No.4 Pin Set EF0512S8S00000

2 |Plain Washer M4 34 | Needle Bar Reciprocator Set LG0O511S00000

3 |E-ring BPES000O000O0O 35 |Connecting Rod Washer EF0O555010000

4 |Solenoid Cover EG0510020000 36 | Needle Bar Drive ConnectingRod | LG0553000000

5 | Clutch Pin EF0540000000 37 {Wick A EF0556000000

6 Ciutch Knuried Screw EF0539000000 38 |[No.1Pin EF0509010000

7 [Hollow Set Screw SS8203030TNO |[M3%3L 39 |No.1Pin Set EF0509S10000

8 |Stopper Plate Spring MEO544000000 41 }Arm Oil Fencing Felt LG0O554010000

9 |Plain Washer M3 42 |No.3 Pin EF0511010000

10 |Pan Head Screw SS4103040CDO0 [M3%4L 43 |No.3 Pin Set EFO511S10000

11 |Solenoid Cover Set LG0520S00000 44 | Needle Bar Drive Lever LG0509010000

13 |Round Countersunk Head Screw SM200906SDO0O0 [9/64%40%6L 46 | Needle Bar Drive Lever ShaftHolder [ LG0O 504010000

14 | Arm Side Cover, Front LZ100403000 0 |Nipple Lock Dev 47 |Nipple Drive Cam NS0102010000

16 |Solenoid Bracket EG0508020000 49  |Hexagon Socket Head Cap Screw SS6204060TNO [Max6L

17 _|Hexagon Nut EG0548000000 |M9%P0.75 50 |Cam Washer EF0522000000 |Inside

18 | Needle Bar Drive Shaft Wick EF0527210000 50 |[Cam Washer A EF0522A0000 0 |Outside

19 |Needle Bar Drive Shaft LG0514000000 51 |Take-up LeverDriveCam |LGO05A2000000

20 |Needie Bar Drive Shaft Set LG0O514S00000 52 |[Countersunk Head Screw | SM100910SCO00 |964%40%10L

21 | Jump Spring EF0530000000 53 |{Take-up Lever Cam Base EF0507010000

22 | Needle Bar Reciprocator Spacer EF0554000000 54 |Connecting Rod EF0505000000

23 |Stopper Bracket EF0534000000 55 |Needle Cage BPK384188X01

24 |FlatFillister Head Screw SM600805CC00 |1/8%44%5L 56 |Needle Bar Drive Cam EF0504010000

25 |Stopper EF0533010000 58 |Plain Washer M6

26 | Hexagon Socket Head CapScrew | SS6204 100 TN O |M4%10L 59 |Spring Washer M6

27  |Needle Bar Drive Shaft Bushing EF0529000000 60 |[Hexagon Nut M6

28 |Spring Cradle EF0531000000 61 |[Ball Bearing BP6004ZZ0000

29 |Needle Bar Reciprocator |EF0532010000 63 |Bearing Case EF0502010000

30 |[Slide Block No.1 LG0O511010000 64 |Hollow Set Screw SS8205050TNO |M5%5L

31 [No.4 Pin EF0512000000 65 |12mm Dia.NeedleCollar |[CE0127000000

32 [WickB EF0O557000000 66 |Needle Bearing BPHMK1512000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9611)



TMLG ARM A-1

L!i-g
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
67 |Arm Shaft Bushing LG0508000000 103 | Thread Suspender Attaching Screw | EF 0 6 3600000 0
68 |Arm Shaft LG0535010000 104 |Nipple Lifting Shaft A LGOBOBAD %% %%
69 |Spiral Bevel Gear C LG0536000000 105 [Needle BarDriveShaftA | LGO0B807 A0 %% %%
70 |Hollow Set Screw SS8205060TNO [M5%6L 106 | Vertical Shaft Bushing, Upper LG0O506010000
71 |Take-up Lever Gear LG0525020000 108 | Vertical Shaft Bushing, Lower LG0O507000000
72 |Needle Bearing BPHK10120000 109 |Vertical Shaft Gear LE0O502000000
73 |Zigzag Swing Connecting Shaft ' LGO80900 #%%x% 111 }12mm Dia. Joint CE0819000000
74 | Take-up Lever Adjusting Collar LEOS560000000 112 {Hollow Set Screw $S58206080TNO [M6%8L
75 |Take-up Lever LX0502000000 113 |Bobbin Rotating Shaft B LGOBO6BO %%x%%
75 |Take-up Lever LXC502000000 |JumboRHook 114 [N-Coupling ' BPN150150000
76 |Arm Interlocking Lever LG0O545010000 115 |Needle Bar Drive Shaft B LGOB8O07B1 %%x%%
77 | Take-up Lever Drive Lever Pin LG0524000000 116 |10mm Dia. Collar EF0924000000
78 |Wick C EF0558000000 117 |Nipple Drive Lever A NS0110010000
79 | Take-up Lever Drive LeverPinSet | LG0524S00000 118 |Roller Pin B Set CE0117S00000
86 | Take-up Lever Drive Lever B EG0529000000 120 |Hollow Set Screw $SS8204060TNO |[M4ax6L
87 | Hexagon Socket Head CapScrew | SS 6203080 TNO [M3%8L 121 {Washer BPTW08150000
88 |Take-up LeverDriveGear |EF0517010000 122 |Hexagon Socket Head CapScrew [ SS 6203 100TNO {M3%10L
89 |8mm Dia. Collar EF0418000000 123 |Lever B Collar NS0101010000
90 |Hexagon Socket Head CapScrew | SS62083 00 TN O [M8%30L 124 |Hollow Set Screw $S8204050TNO [MAx5L
91 |Spring Washer ) M8 125 |Joint Lever A NS0106010000
92 |Plain Washer M8 128 |Nipple Driver Lever B NS0104020000
93 [Hollow Set Screw SS8205100TNO (M5%10L 129 |[Joint Lever B NS0107010000
94 |Set Screw ‘ SM800906TNO (O [9/64%40%6L 130 |12mm Dia. Collar NS0112010000
96 | Hexagon Socket Head CapScrew [SS6205100 TNO |[M5%10L 131 |Hexagon Socket Head CapScrew [ SS 6205120 TNO (M5%12L
97 | Needle Bar Cam TighteningCollar |EF 0508000000 132 |Adjusting Lever NS0103010000
98 |Plain Washer _ M5 133 |Nipple Lifting Shaft B LGOB80O8B1%%%%
99 |Arm Bottom Plate LG0539010000 134 |Rcund Countersunk Head Screw SM200904SDO 0 |964%40%4L
100 |Thread Suspender Disk EF0637000000 138 |Truss Head Screw SM010906CBOO0 |9/64%40%6L
101 |Thread Suspender Spring |EF0639000000 139 |Middle Thread Guide LG0549000000
102 - | Thread Suspender SpringPresser [EF 0638000000 140 | Arm Front Cover, Lower LG0552010000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



TMLG ARM A-1

LG-6
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
141 |Pan Head Screw SS4103100CDO [M3%10L 175 |Vertical Shaft LG0534030000
142 |Washer BPTW10200000 176 [Hollow Set Screw $SS8204060TN1 |[Max6lL
143 |Sub Bearing Case LG0O56000000 0 |WOM-axis Clatch || 177 {Hollow Set Screw SS8204040TNO |Max4L
144 |Hexagon Socket Head CapScrew | SS 62052 00 TN O |[M5%20L 178 |Needle Bar Driver Set UN25010000LG
145 |Needle Bearing BPTLA1512000
146 |12mm Dia. NeedleCollar |CE0127000000
147 |Dry Bearing BPMB1006DUO 0 |First Head Only
148 |Hexagon Nut _ 11/64 % 40 Type 3
149 |Spiral Bevel Gear B CE0125000000
150 |Spiral Bevel Gear A CE0124000000
154 |Thread Guide LE0O596000000
155 |Countersunk Head Screw | SM100903SA00 |9/64%40%3L
156 |Arm Front Cover, Upper LG0551030000
157 |Jump Solenoid EG6801020000
159 |Coated Clip PBOOOG60CEBOO
160 |Hexagon Socket Head CapScrew [ SS6 203 06 0 TN O [M3%6L
161 |Spring Washer M3
162 |Arm Blind Lid LG0559000000
163 |Arm Side Cover, Rear LG0O548A20000
164 |Nipple Driver 8 mm Dia. Shaft NS0111030000
165 |Nipple Drive 8mm Dia. Shaft Set NS0111S00000
166 |Connecting Pin NS0108020000
167 |Connecting Pin Set NS0108S00000
168 |6 mm Dia. Stroke AdjustingShaft (NS0109020000
169 |6 mm Dia. Stroke Adjusting ShaftSet |INS0109S00000
170 |Hollow Set Screw SM821108TNOO|[11/64%40%8L
171 |Arm LG0O501030000
172 |Liner Plate WSPO5A008SCO0 |55P%10P%0.8t
173 |Bobbin Rotating Shaft A LGOBOG6AT®%%%
174 |Take-up Lever Drive Lever A Set EG0521S8S40000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9611)



TMLG ARM A-2 LG-7:1 w____}

?4-

ww
OD6)6)

. (®
o7
e\

ispeini

(9511)

ng

T




TMLG ARM A-2

LG-7-1

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Guide Shaft Drive Pin LG0543000000 33 |Rotating Ring Set LG0541500000

2 | Set Screw SM801105TNOO |[11/64%40%5L 34 |FlatFillister Head Screw SM600905CCO00 |[964%x40%5L

3 |Upper Dead Point Stopper |[EF0617000000 35 |Ring Rotating Pawl LEOS556000000

4  [FlatFillister Head Screw SM600912CCO0O0 |964%40%12L 36 | FlatFillister Head Screw SM600910CCO0O0 |964x%40%10L

5 |Packing C LG0544000000 41 |Nipple Guide Pipe LG0528020000

6 | Guide Shaft Bushing, Upper LE0O550000000 43 |Needle DBOK50 14 x%%%% |DB-K5-14

7 | Guide Shaft Balancer Spring LE0O562000000 44 [Connecting Rod LE0O557000000

8 |Guide Shaft LG0542000000 45 | Connecting Rod Pin LE0559000000

9  [Guide Shaft Bushing, Lower LEOS551000000 46 {Boss Set Screw LE0OS541000000

10 |Upper Needle Bar Bushing | LG0O 505000000 47 |Zigzag Swing Lever Pin LE0542000000

11 |[Needle Bar LG0515020000 48 |Zigzag Swing Lever LE0O545000000

12 |Hollow Set Screw SM820803TNOO [1/8%44%3L 49 |Zigzag Swing Lever Set UN2506000000

13 | Packing B LG0518000000 50 |Hexagon Nut M5 Type 3

14 |Upper Dead Point Stopper [LG0516 000000 51 | Guide Base Positioning Plate LE0O591000000

15 | Nipple Spring Presser LG0O517000000 68 | Nipple Height Adjusting Collar LE0OS535000000

16 |Nipple Spring Presser LZ1002000000 |NippleLockDev || 69 |Nipple Guide Shaft Bushing, Upper | LE0 573000000

17 | Spring Presser Fixing Screw LGO565000000 70 |Nipple Guide Shaft LG0530000000

18 |FlatFillister Head Screw SM600912CCO0O0 (9/64%40%12L 71 _|Spring Stopper LE0521200000

19 | Needle Bar Connecting Stud LE0524000000 72 |Presser Foot Spring LG0561000000

20 |Flat Fillister Head Screw SM600907CCOO [9/64%40%7L 73 | Nipple Guide Shaft Connecting Stud | LG0533000000

23 |Hollow Set Screw 1/8 % 44 %2.5L 74 | FlatFillister Head Screw SM600906CCO0O0 [964%40%6L

24 |Nipple Felt Packing LE0529200000 75 |Silencing Packing CE0234000000

25 [Nipple Sleeve LG0O502000000 78 | Nipple Guide Shaft Bushing, Lower | LE 05990006000

26 |Countersunk Head Screw [SS1103070SDO0 [M3%7L 106 |First Head Cover A LG0OB830A00000

27 |Bobbin Rotating Bushing |LG0537000000 107 |First Head Cover Stud A LG0O831A00000

28 |Cord Pilot LG0593000000 . 108 |[Truss Head Screw SMO010906SA00 [9/64%40+%6L

29 | Round Fillister Head Screw v 9/64 % 40% 4.5L 112 |Nipple Stroke Arm LG0531020000

30 |Fixing Guide Ring LG0OB540000000 113 |Flat Fillister Head Screw SM601108CCO00|11/64%40%8L

31 |Rotating Ring LG0541000000 114 |Nipple Ring LG0599000000

32 |Concentric Stopper Ring BPWR30000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (8511)



TMLG ARM A3 LG-7-2

stitching

Nxﬁ,
/@53
5

Zigzag

TAJIMA

%ﬂ%@‘ :

/

0’

9

1 E® @/@
5 /%

oY
e

(9511)




TMLG ARM A-3

LG-7-2
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1  |FlatFillister Head Screw LG0598000000 |1/8%44%4L 34 |Spring Washer M4
2 [Cord Guide LG0O597100000 356 |Bobbin LE0O580010000 |Taping
3 |GuideC LG0597010000 36 |Taping Bracket Set LE0OS568S00000
4 | Guide Nipple LG0594010000 37 |Coiling Bobbin LE0O581000000
5 |Nipple Rotating Arm LG0538010000 38 |[Bobbin Bracket LEOS567000000 |ZigZag stitching
6  |Flat Fillister Head Screw SM600910CCO00 |{9/64%40%10L 39 [Guide Pin LEOS566000000
7 |Tape Guide Various Type 40 |Zigzag Swing BracketSet |LEQ0567S00000
8  |FlatFillister Head Screw SM600903CCO0O0 |{9/64%40%3L 41 |Tension Regulator LE0OS598000000
9 |Tension Spring LE0O565000000 42 |Tension Spring LE0O597000000
11 |Guide A LG0595010000 43 |Tension Disk LE0OS563000000
14 |Guide B LG0596010000 44 |Tension Stud LE0OS564000000
15 |Pan Head Screw $S4103030MZ0 |M3%3L 45 |Knurled Screw LEO571000000
16 |Stepped Screw CE0237000000 46 |Round Countersunk HeadScrew [ SM2 00903 SD 0 O [9/64%40%3L
17 |Wave Washer 5P 47 |Thread Guide LE0O596000000
18 |Bobbin Bracket Shaft LE0OS577000000 48 |Stop Pin Spring LE0OS548000000
19 |Bobbin Bracket LE0O568000000 49 |Base Stop Pin LEO547000000
20 |Pan Head Screw SS4103070SDO0 M3x%7L 50 |Guide Base LE0O540010000
21 |Round Head Screw $S$S3102030MZ0 |M2%3L 51 |Hollow Set Screw SS8203030TNO (M3%3L
22 |Bobbin Tension Spring LEOS575000000 52 |Guide Attaching Arm LE0OS546000000
23 |Bobbin R-side Base LE0O574000000 53 |Guide Base Pin LE0O544000000
24 |Washer with Teeth M4 54 |Cord Guide ' LEOBBI3IAO0D*%%%
25 |[Hexagon SocketHead CapScrew | S S 6204 100CA 0 |M4%10L 55 |Hexagon Nut 11/64 % 40 Type 3
26 | Bobbin Tension Adjusting Screw LE0OS576000000 56 |Spring Washer M5
27 |Bobbin Tension Spring LG0558000000 57 [Cord Presser LGO5A0000000
28 |Hexagon Nut M4 58 |Guide D LGOS5A1000000 [11/64%40Type3
29 |[Bobbin Shaft LE0OS579000000 59 |Frill Presser Plate TLF0O10000000|M5
30 |Bobbin L-side Bracket LEO572000000 60 |F Guide Set TLF100000000|12%13
31 |Holder Spring LEO570000000 60 |F Guide Set TLF200000000 |[15%16
32 |Cord Stopper Spring LE0OS569000000 60 |F Guide Set TLF300000000 |18%19
33 | FHatFillister Head Screw SM600912CCO00 |9/64%40%12L
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (95611}



TMLG ARM A-4 COILING UNIT (OPTIONAL) LG-7-3

TAJIMA—




TMLG ARM A-4 COILING UNIT (OPTIONAL)

LG-7-3

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 | Guide Base, Upper MLO0101000000 31 |3 mm Dia. Prallel Pin ML0103000000

2 | Bobbin Bracket Shaft MLO104000000 32 |Hollow Set Screw $S8203020TNO |[M3%2L

3 | Round Countersunk Head Screw SM200908SDO00 |9/64%40%8L 33 |Coiling Unit Bobbin MLO115000000

4 | Coiling Guide ML0O112000000 34 |Coiling Nipple ML0O116000000

5 |Pan Head Screw SS4103060SDO0 |{M3x%6L

6 |Bobbin Bracket R ML0O105000000

7 |Wave Washer 5P

8 |Stepped Screw CE0237000000

9 |Holder Spring ML0O109000000

10 |Cord Stopper Spring MLO108000000

11 [Pan Head Screw $S4103030SDO0 |M3x%3L

12 |Bobbin Bracket L ML0106000000

13 |Washer with Teeth M4

14 | Hexagon Socket Head Cap Screw [ SS 6204 08 0SDO |{M4a%8L

15 |Bobbin Tension Spring ML0O110000000

16 |Round Head Screw $8S3102030MZ0O

17 |Bobbin Tension Spring LG0O558000000

18 | Small Coiling Bobbin BracketSet |UN5900100000

19 |Bobbin Shaft MLO107000000

20 {Hexagon Nut M4

21 |[Coiling Tension Spring ML0114000000

22 |Tension Stud ML0113000000

23 |Tension Disk LE0O563000000

24 |[Tension Spring LE0O597000000

25 |Tension Regulator LE0O598000000

26 | Round Fillister Head Screw SM700912CCO00 |9/64%40%12L

27 |Hexagon Socket Head CapScrew | SS 6203 100 TN O [M3%10L

28 |Stopper Spring MLO111000000

29 |Truss Head Screw SM0109055D0 0 |9/64%40%5L

30 |Guide Base, Lower ML0102000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)






TMLG ARM A-5 LARGE BOBBIN (OPTIONAL)

LG-7-4

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |FlatFillister Head Screw SM600912CCO0O0 |9/64%40%12L

2 | Spring Washer M4

3 |Pan Head Screw SS4103030MZ0 [M3x%3L

4 | Stepped Screw CE0237000000

5 [Wave Washer 5P

6 | Cord Stopper Spring LE0OS569000000

7 |Holder Spring LE0O570000000

8 - {Bobbin L-side Bracket LE0OS572000000

9 |Large Bobbin Shaft ML0201000000

10 |Bobbin Bracket Shaft 1TML0200000000

11 | Middel Tape Guide ML0203000000

12 | Bobbin Bracket LE0O568000000

13 |Pan Head Screw SS§4103070SDO0 [M3%7L

14 |Bobbin Tension Spring LE0O575000000

15 |Bobbin R-side Base LE0O574000000

16 |Hexagon Nut Ma

17 |Bobbin Tension Spring LG0558000000

18 | Bobbin Tension Adjusting Screw LE0OS576000000

19 [Hexagon Socket Head CapScrew [ SS 6204 100 CA 0 |M4%10L

20 |Washer with Teeth M4

21 |Round Head Screw SS3102030MZ0 (M2%3L

22 |Taping Bracket Set UN5900200000

23 |Large Bobbin ML0202000000

24 |Flat Fillister Head Screw LG0598000000 |1/8%44%4L

25 |Tape Guide Various Type

26 |Guide A LG0595010000

27 |Guide Nipple LG0594010000

28 |Nipple Rotating Arm LG0538010000

29 |Fiat Fillister Head Screw SM600910CCO0O0 |9/64%40%10L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



TMLG  M-AXIS CLUTCH LG-8-1 ———

(

LOO Series:Standard
100 Series:Option

1%

TAJIMA =



TMLG M-AXIS CLUTCH

LG-8-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
Connecting Lever Pin AT0206000000 65 |Kick Spring AM0113020000
2 | Manual Lever AM0116110000 66 |Solenoid Spacer AMO0507020000
6 |Truss Head Screw SM010906 SA00 |9/64%40%6L 67 | Hexagon Socket Head CapScrew | SS 6203 100 TNO |M3%10L
10 [Cushion Pin AT0405000000 68 |[Countersunk Head Screw | $S1103040MZ0 [M3x4L
16 | Hexagon Socket Head CapScrew | SS 6204 120 TNO [M4%12L 69 |Solenoid LG6801A10000
17 |Needle Bearing BPHMK1510000 70 |Solenoid Pin AMO0O503010000
19 |Hollow Set Screw $SS8205060TNO [M5x6L 71 [Solenoid Stopper AM0504010000
21 |inner Ring AM0O107000000 72 |Return Spring AM0S506030000
22 |Hexagon Socket Head CapScrew | SS 620306 0 TN O |M3%6L 73 |Plunger Guide AM0508010000
23 |Plain Washer M3 74 |Sub Bearing Case AM0102020000
34 |[Truss Head Screw SS0103040SDO0 |M3%4L 75 |Slide Stopper B AMO012500000 0 |Even-H(LOO)
36 | Hexagon Socket Head CapScrew [SS 6204080 TNO [M4A%8L 79 | ATH Thread Suspender Attaching Screw { AM2 311000000
37 |Bevel Gear B AM0104000000 80 |M-axis Clutch Cover AM0115070000
38 |[Bevel Gear A AM0105000000 81 |First Head Cover B LG0833010000
39 |Gear Positioning Collar AM0106000000 82 |Shaft Cover C LG0818070000
40 |Hollow Set Screw SS8203030TNO |M3%3L
41 [Wave Washer Flat 5mm Dia.
48 |[Coated Clip PBOOOG60OEBOO
49 | Spring Washer M3
52 |Slide Wheel AM0108020000
53 |Slide Stopper AM0109010000
54 |[Tightening Collar AM0121010000
57 |First Head Cover Stud B LG0831B10000
58 |Solenoid Base AM0122000000
59 | Hexagon Socket Head CapScrew | SS 6204100 TNO [M4s10L
60 |Slide Lever AM0123000000
61 |Bushing AM0126010000
62 |ATH Bushing EG0211000000
63 |Shaft Lever AM0124000000
64 |Rotating Stopper AMO0103030000

Note: As for parts with marks # or ¥, please follow our instructions on Table of Contents, in your parts order.

(9503)



TMLG UNIT TYPE M-AXIS CLUTCH (OPTIONAL) LG-8-2

(9503)



TMLG UNIT TYPE M-AXIS CLUTCH !0PT|0NAL!

LG-8-2

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 | Switching Cam BM0105000000 30 |Zigzag Swing Box Cover BMO0O 12200 %%%%

2 |{Sub Bearing Case BM0109010000 31 |First Head Cover BM0121000000

3 |Needle Bearing BPHMK1510000 32 |Tension Base Cover BMO 12300 %%%%

4 |Bearing Case Collar BM0115000000 33 |Shaft Cover C BMO 12000 %%%%

5 |Hollow Set Screw $SS8205050TNO |M5%5L 34 |Truss Head Screw SM010906SDO0O0 |9/64%40%6L

6 | Hexagon Socket Head CapScrew | SS6204120TNO |MAx12L 35 |12P Shaft A BMO110A0*%%%

7 |Tightening Collar AM0121010000 36 |Pan Head Screw $S4104600SD1|M4x60L

8 |Slide Stopper AM0109010000 37 |induction Motor CE9102000000

9 |Slide Wheel AM0O108020000 38 |Gear Head BP2GK60KO0000O

10 |Hollow Set Screw SS8206060TNO |M6x6L 39 |Motor Base B BM0102010000

11 |Inner Ring AM0O107000000 40 |Motor Base A BM0101010000

12 |Slide Lever AM0123000000 41 [Hexagon Socket Head CapScrew | SS 6206200 TNO |M&%x20L

13 | Hexagon Socket Head CapScrew | SS 6204100 TN O |M4x10L 42 |Spring Washer M6

14 |Bushing AM0126010000 43 |Plain Washer M6

15 |Hexagon Socket Head CapScrew | SS 6204080 TNO |M4%8L 44 |Hexagon Socket Head CapScrew [ SS 6205120 TNO [M5%12L

16 |Drive Pin BM0106000000 45 | Spring Washer M5

17 |Kick Spring AM0113020000 46 |Plain Washer : M5

18 [Hollow Set Screw $S8S8203030TNO (M3x%3L 47 | Proximity Switch EG6601000000

19 |Solenoid Base AM0122000000 48 |Proximity Switch Lock

20 |ATH Bushing EG0211000000 49 |Base Stud BM0O103010000

21 |Plain Washer M3 50 |Pan Head Screw $$S4103050S8SDO0 [M3x5L

22 |Hexagon Socket Head CapScrew | SS 6203060 TN O |[M3%6L 51 |Base Cover BM0104010000

23 |Rotating Stopper AM0103030000 52 | 8P Joint (with Disk Plate) BM0107000000

24 |Shaft Lever AM0124000000 53 |8mm Dia. Joint BM0108000000

25 |12P ShaftB BMO110BO0%x*x%x 54 |Slide Stopper B AMO0 125000000 [Even-H(L0O)

25 |12P ShaftC BMO110CO%%%% 55 [12P Shaft Cover BMO11600%%%%

26 |Bevel Gear A AM0O105000000 56 |Thread Stand Plate Cover |BMO0 11700 % % % %

27 |Bevel Gear B AM0104000000 57 |Shaft Cover A BMO 11800 %%%%

28 |Gear Positioning Collar AM0106000000 58 |Shaft Cover B BMO11900%%%%

29 |Hollow Set Screw SS8205060TNO |M5%6L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)



TMLG UNIT TYPE M-AXIS CLUTCH (OPTIONAL)

0 ]

TANMA—

LG-8-3 ———




TMLG UNIT TYPE M-AXIS CLUTCH (OPTIONAL) LG-8-3
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Separate Box B76100800000
2 | Sensor Controller PBOOO700AS00
3 | Output Expansion Unit PBOOO0OBOOASOO
4 |SSR PBOO0O0O100KSO0O |DC5V
5 |Condenser PB000300CCO0O
6 |D-Table Card ED5603000000 {
7 | Hexagon SocketHead CapScrew | SS 6208300 TNO |M6%30L
8 |Plain Washer M6
9 | Vibration-preventive Rubber B EF0833B0O000O0O
10 | Vibration-preventive Rubber A EF0O833A00000
11 | Attaching Stay B79100000000
12 |Hexagon Nut M4
13 | Switch PBO0O1500SP0O
" 14 |Indicator Lamp PBOOOBOOLPOO
15 }indicator Lamp PBOOO700LPOO
16 |Indicator Lamp PBOOOBOOLPOO
17 | M-axis Cluch Switch Box BM6100000000
18 |Plain Washer M4
19 | Spring Washer M4
20 (Pan Head Screw $54104500SD0 [M4x50L
21 |Connecting Socket PB00O0300KSO0O0
22 |SSR PB0O000200KSO0O0|DC12v

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.

(9503)



TMLG AUTOMATIC NIPPLE UPPER DEAD POINT LOCK  LG-9

( LOO Series:Standard
100 Series:Option

@\
@
BN

,/
~

100Series:Standard




TMLG AUTOMATIC NIPPLE UPPER DEAD POINT LOCK

LG-9

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Flat Fillister Head Screw SM600910SA00 (9/64%40%10L 32 | Round Countersunk Head Screw SM200906SDO0 0 [9/64%40%6L

2 |Solenoid ConnectingRod |[LZ1009000000 33 |Ball Plunger BPBST4000000

3 | Connecting Rod Pin LZ1010000000 34 |[Hexagon Nut M4

4 |Lever Pin HF0109000000 35 |[Stopper Pin A LZ1503000000

5 |Stopper Spring LZ1012020000 36 |Plain Washer M6

6 |Hook Stopper LZ1008000000 38 |[Solenoid LZ6801A00000

7 |Hook Pin LZ1015000000 39 |Hexagon Nut 11/64 % 40

8 |[Stopper Hook LZ1011020000

9 [Pan Head Screw SS4103050S8SDO0 |[M3x%5L

10 |Spring Washer M3

11 | Stopper Spring Holder LZ1007020000

12 | Hexagon Socket Head CapScrew | SS 6204080 TNO [M4a*8L

13 |Spring Washer M4

14 |Plain Washer M4

16 |Solenoid Base LZ1005010000

16 |Plain Washer M3

17 |Solenoid Fixing Base LZ1006000000

18 |(E-ring BPE400000000O

19 |Solenoid Spring LZ0507000000 |ForlLE

20 |Spring Pin 2P % 8L

22 |Solenoid Cover LZ1013000000

23 |Truss Head Screw SM010906SDO0 0 (9/64%40%6L

24 |Stopper Pin LZ1003010000

25 | Stopper LE1024000000

26 |Pan Head Screw SS4104080CDO0 [M4x8L

27 [Knob Collar LE1021000000

28 |Stepped Screw LE1023000000

29 |Dish Washer CE0238000000

30 |Presser Foot Lever LZ1502000000

31 |Arm Side Cover, Front LZ1501030000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (96503)



TMLG CAM DRIVE SYSTEM SET 1 (OPTIONAL) LG-10-1

o0

L)

\&

@

<C O
7 (40

4 \

®

21 14 113

TAJMA 5

(9503)



TMLG CAM DRIVE SYSTEM SET 1 (OPTIONAL)

LG-10-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |WasherB AT0122000000)] 31 | Hexagon Socket Head CapScrew | SS6 206 100 TNO |[M6%10L
2 |E-ring BPE120000000 32 |Roller Chain AT1108000000
3 [7.94mm Dia. Collar EF0209000000 33 |[Tension Sprocket AT0117000000
4 | Hollow Set Screw SM821104TNOO [11/64%40%4L 34 |Cam Base Cover AT1103000000
5 {Solenoid Base AT1105000000 35 |[Truss Head Screw $§S0105080SDO0 |M5%8L
6  |Hexagon Socket Head CapScrew [SS6205 120 TNO (M5%120 36 |Spring Washer M8
7 |Spring Washer M5 37 |Spring Washer M6
8 | Thread Trimming Solenoid | AT6802A00000 38 |Cam Base Bracket AT1101000000
9 |Solenoid Cushion AT0119000000 39 | Hexagon Socket Head Cap Screw $S6208300TNO |M8%30L
10 [Plunger Bracket AT0120000000 40 |Plain Washer M8
11 | Hexagon Socket Head CapScrew [ SS6205150 TNO |M5%15L 41 | Hexagon Socket Head CapScrew | SS 6206250 TNO [M6&%25L
12 |Plunger Holder AT0121000000 42 |Hexagon Nut M6 Type 3
13 |Hexagon Socket Head CapScrew {S S 6204 080 TNO [M4%8L 43 |Hexagon Nut M5
14 | Spring Washer M4 44 |Cam Attaching Base AT0101020000
15 | Plain Washer M4 45 | Thread Trimming Base Shaft AT0115010000
16 |Cam Lever AT0105000000 46 |Tensioner Eccentric Pin 1IS0111000000
17 |{Cam Pin AT0110000000 47 |Needle Bearing BPHMK1015000
18 [Cam Roller AT0111000000 48 |E-ring BPE8S8000000O0OO
19 |Lid Screw AT0112000000 49 |Hexagon Nut M8
20 |Plain Washer M6 50 |Cam Roller Return Spring {AT0108010000
21 |Lever Fixing Washer AT0109000000 51 |Cushion Washer C FX0214000000
22 | Sprocket Fixing Screw AT0124000000 52 |Cushion Washer D FX0215000000
23 |Guide Pin AT0114000000 53 |Lever Support Pin AT0106010000
24 |Lever Drive Pin AT0113000000 54 |Support Pin Cushion AT0106100000
25 |Hexagon Socket Head CapScrew | SS 6205200 TN O |(M5%20L 55 |Cam FX0211000000
26 |Cushion ConnectingStud |[AC0405000000 56 |Cam Shaft FX0212000000
27 |0O-Ring BPS100000000 57 |Silencer Packing Rubber FX0213000000
28 |Cam Attaching Screw AT0123000000 58 |Needle Bearing BPHMK1515000
29 |Cam Set Slotted Screw SM801812CCO0O0{9/32%28%12L 59- | Thrust Washer BPSW1528AS00
30 |{15mm Dia. Sprocket - AT0104000000 60 |Thrust Bearing BPSB15280000
(9603)

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLG CAM DRIVE SYSTEM

SET 1 (OPTIONAL)

LG-10-1
Ref No. Description Part No. L Remark Ref No. Description Part No. Remark
61 |Cam Attaching Base Set UNG680020GO0O0 0 For ATH-G
B
o}

Note: As for parts with marks # or ¥, please follow our instructions on Table of Contents, in your patts order.

{(9503)



o

10)

e
w\%ﬁ
R




TMLG CAM DRIVE SYSTEM SET 2 (OPTIONAL)

LG-10-2

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Plain Washer M6

2 | 15mm Dia. Sprocket AT0104000000

3 | Hexagon Socket Head CapScrew | SS 62062 00 TN O |M6%20L
|4 |Hexagon Socket Head Cap Screw | SS 6208 250 TN 0 |M8%25L

5 |Spring Washer M8

6 |Slant Washer M8

7 |Driver Cam Base Spacer MX083200%%x%x

8 |Rotary Hook ShaftHolder |AT1104000000

9 |Spring Washer M6

10 | Rotary Hook Base Shaft Holder AT1106000000

11 |15mm Dia. NeedleCollar {[EF0208000000

12 |Hollow Set Screw $8S8205050TNO |MbBx5L

13 ([Hollow Set Screw $SS8206060TNO |M6*6L

14 | Countersunk Head Wood Screw 3.1P*12L

15 | Rotary Hook Shaft Holder Spacer |[A T 11090100 0 0 |SmallRHook

16 | Chain Cover EF0806010000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



— TMLG

X-AXIS DRIVE SYSTEM 1 LG-11-1

TANMA



TMLG X-AXIS DRIVE SYSTEM 1

LG-11-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Hexagon Bolt EG0O780000000 |M3x6L 26 |Pan Head Screw $S4103050SDO0 [M3%5L
2 |Plain Washer M3 27 |Proximity Switch Lock
3 |LS Dog Base EGG729010000 28 |Proximity Switch EG6601000000
4 LS Dog EG0728000000 29 |Sensor Attaching Base A EG0O732A10000
6 |Fixture Base EG0730000000 30 |Plain Washer M4
6 | Limit Switch Base A EGO727A10000 31 |Spring Washer M4
7 Limit Switch PBOO1000SPOO 32 |Hexagon Socket Head Cap Screw SS6204100TNO [Max10L
8 |Actuator MS6602000000 33 |Ball Bearing BPLF1278M_OZZOO
9 |Pan Head Screw S$4103140SDO0 |M3%14L 34 |No.1 Roller EF0709100000
10 |X-axis Feed Plate B MX0705B000O0O0 |Standard 35 |Liner Plate EF0709200000
10 |X-axis Feed Plate D MX0705D0000 0 |M,G-Spec. M/C 36 |Proximity Switch A Set UN110160A000
11 |{Pan Head Screw SS4104120SDO0 [M4x12L 37 |Belt Catcher Plate A Set UN110070A00 0 |Standard
13 | Roller Pin Spacer EG0O770000000 37 |Belt Catcher Plate B Set UN110070B0O00 |{M,G-Spec. M/C
13 |Bearing Pin A EG0778010000 38 | X-axis Feed Plate A Set UN110020MXA 0 |Standard
14 |Bearing Pin B EG0779010000 38 |X-axis Feed Plate C Set UN1T10020MXCO0 |M,G-Spec. M/C
15 [X-axis Roller Cover MX0714030000 39 |[X-axis Feed Plate B Set UN110020MXB 0 |Standard
16 | Hexagon Socket Head CapScrew | SS 6205120 TNO |[M5%12L 39 |X-axis Feed Plate D Set UN1T10020MXDO0 [M,G-Spec. M/C
17 |Plain Washer M5 40 |Roller Base Guide Pin EG0O718000000
18 |0-point Search Plate EGG733010000 41 |Adjusting Knob EG0731000000
19 |Belt Catcher Plate A MX0706A0000 0 |Standard 42 |Presser Roller Base EG0715020000
19 |Belt Catcher Plate B MX0706B000O0O0 |M,G-Spec. M/C
20 | No.1 Roller Connecting Plate MX07190000 0 0 |Belt Width:35mm
20 | No.1 Roller Connecting Plate EGG77 100000 0 |Belt Width:50mm
21 |Roller Washer EF0726000000
22 |FlatFillister Head Screw SM600906CCO00 |9/64%40%6L ||
23 |No.1Roller Set EF0709000000
24 |Timing Belt BPS5M35 0 %% % % |Standard + ]
24 |Timing Belt BPS5Mb5 0 0 # % % % |M,G-Spec. M/C
25 |X-axis Feed Plate A MX0705A00000 |Standard .
25 |X-axis Feed Plate C MX0705C00000 [M,G-Spec. M/C
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



TMLG X-AXIS DRIVE SYSTEM 2 LG-11-2

(9503)

A




TMLG X-AXIS DRIVE SYSTEM 2

LG-11-2

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Washer BPTW12250000 22 |Bearing Case Plate BR MXR707B00000O0

2 | Tension-side Timing Pulley ASet [MXS711A0000 0 |Standard 23 |Bearing Case Plate BL MXL707B00000

2 |Tension-side Timing PulleyBSet |MXS711B0 00 0 0 |M,G-Spec. M/C 24 |15mm Dia.NeedleCollar {EF0208000000

3 |Hexagon Bolt $59306650SD0 [M6%65L 25 [Hollow Set Screw $S8205050TNO [M5x%5L

4 |Hexagon Nut M6 26 |Needle Bearing BPHK18120000

5 |Countersunk Head Screw |[SS1104100SDO0 |M4x10L 27 | Hexagon Socket Head Cap Screw $SS6208350TNO |M8x35L

6 |Hollow Set Screw SS8204050TNO |Max%5L 28 | Spring Washer M8

7 |Tension Plate EG070800000 0 |Standard 29 |Plain Washer M8

7 |{Tension Plate EGG708000000 [MG-Spec. M/C 30 |Driver-side Timing Pulley A MX0710A000 00 |Standard

8 |Tension Shaft EG0O71100000 0 |Standard 30 | Driver-side Timing Pulley B MX0710B00O0O0O0 |MG-Spec. M/C

8 |Tension Shaft EGG711000000 |MG-Spec. M/C 31 |Hollow Set Screw $S8206060TNO [M&x6L

9 |Tension Shaft Holder EGG706000000 |MG-Spec. M/C 32 |Hollow Set Screw $58206050TNO |M&x5L

9 |Tension Shaft Holder EG0O706B00O0O0 0 |Standard 33 | X-axis Drive Shaft MX 08280 0 %% x % |Standard

10 |[Tension Base EGO0707000000 |Standard 33 | X-axis Drive Shaft MXM8 280 0 %% %% |M-Spec. M/C

10 |Tension Base EGG7070000.00 |M,G-Spec. M/C 33 | X-axis Drive Shaft LGG81101 %% %% |G-Spec. M/C

11 |Plain Washer M5 34 |N-Coupling BPN150150000

12 |Spring Washer M5 35 |Pulse (Stepping) Motor EH640300000 0 |Std, M-Spec. M/C

13 |Hexagon Bolt $S9305200SDO0 {M5:x20L 35 |{Pulse {Stepping) Motor LG640400000O0 |GSpec. M/C

14 |Tension Rivet Plate EGO07090000 00 |Standard 36 |Hexagon Socket Head CapScrew | $S6 208 200 TNO [M8%20L

14 |Tension Rivet Plate EGG709000000 |MG-Spec. M/C 37 | X-axis Driver Frame A MXO0702A1 %% %% |Standard

15 |Tension Liner EG0O710000000 37 | X-axis Driver Frame C MXO0702C1 %% %% |MG-Spec. M/C

16 |Driver Reinforcing Shaft EG074100000 0 |Standard 38 | Hexagon Socket Head CapScrew [ SS 6204 120TNO [Méx12L

16 | Driver Reinforcing Shaft EGG741000000 |MG-Spec. M/C 39 |Spring Pin 4P % 12L

17 | Hexagon Socket Head CapScrew | SS6205100 TN O |[M5%10L 40 |X-axis Frame Rail A EFO704A1T%%%%

18 |Hexagon Bolt $S9305150SDO0 |[M5%15L 41 |X-axis Frame Rail B EFO704B1%%%%

19 | Driver Spacer C EFO083100%%%% 42  |Bearing Case Plate BL (with Bearing) |[MX L 707B0S000

19 |Driver Cam Base Spacer MX083200%*%% 43  |Bearing Case Plate BR (with Bearing) [ MX R 707B0S000

20 | X-axis Driver Frame B MX07028B 1% %+ % |Standard 44 |Tension Base Spacer A MX0712A000 00 |Standard

20 |X-axis Driver Frame D MXO0702D1 %% %% |M,G-Spec. M/C 44 |Tension Base Spacer B MX0712B000 00 |MG-Spec. M/C

21 | Hexagon Socket Head CapScrew [ SS 6206150 TNO [MB%15L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (8503)



Y-AXIS DRIVE SYSTEM t LG-12-1

TMLG

@lﬁa @@ ®o(®)

XN 2
= %
/./ N @

@/@\@ >

Bergity
. |

R

@.@@@ @\m




TMLG Y-AXIS DRIVE SYSTEM 1

LG-12-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 | Y-axis Feed Connecting Plate MX070400%%%x* 29 |Limit Switch Base B EGO0727B100 0 0 |Belt Width:35mm
2 | Countersunk Head Screw [ SS1104080SDO0 [Max8L 29 |Limit Switch Base A EG0O727A100 0 0 |Belt Width:50mm
3 [Connecting Plate Felt MX0704100000 |Y:680mm- 30 |Adjusting Knob EG0O731000000
4 |Frame Catcher Plate MX0313010000 31 |Pan Head Screw $S4103140SDO0 |M3%14L
5 |Roller Pin Spacer EG0O770000000 32 |Limit Switch PBO0O1000SPOO
6 |Bearing Pin A EG0778010000 33 |Actuator MS6602000000
7 | Y-axis Feed Plate, Rear B MX0703B00O0O0 0 |BeltWidth:35mm || 34 |Y-axis Feed Plate, Rear A MX0703A000 00 |BeltWidth:35mm
7  |Y-axis Feed Plate, Rear D MX0703D0O0O0 0O {Belt Width:50mm || 34 |Y-axis Feed Plate, Rear C MX0703C00O0O0 0 |BeltWidth.:50mm
8 |Bearing PinB EG0779010000. 35 | Y-axis Feed Plate, Front Pin EG0O777010000
9 |Roller Base Guide Pin EG0718000000 36 |Y-axis Feed Plate, Front EGO071904%%%x%
10 |Presser Roller Base EG0O715020000 37 |No.1 Roller Set EF0709000000
11 | Plain Washer M5 38 |Roller Washer EF0726000000
12 | Hexagon Socket Head CapScrew | SS 6205120 TNO [M5%12L 39 |Roller Guide EF0725000000
13 |Hexagon Bolt EG0780000000 [M3%6L 40 | Round Fillister Head Screw SM700905SC00 |9/64%40%5L
14 {Plain Washer M3 41 |Pan Head Screw $S4103050SDO0 |M3%5L
15 |0-point Search Plate EGG733010000 42 | Proximity Switch Lock
16 |Pan Head Screw SS4104120SD0 |M4*12L 43 [Proximity Switch EG6601000000
17 LS Dog Base EGG729010000 44 |Sensor AttachingBaseB | EG0 73 2B 100 0 0 Belt Width:35mm
18 {LS Dog EG0728000000 44 |Sensor AttachingBase A |EG0732A 100 0 0 |Belt Width:50mm
19 |Timing Belt BPS5M35 0 %% %% |Belt Width:3bmm || 45 |Hexagon Socket Head CapScrew | SS 6204 100 TNO [MAd%10L
19 |Timing Belt BPS5M5 0 0 %% % % |Belt Width:.50mm || 46 |Spring Washer M4
20 |Roller Attaching Bracket EG0772010000 47 |Belt Catcher Plate A MX0706A000 0 0 |Belt Width:35mm
21 [Roller Pin EG0773000000 47 |Belt Catcher Plate B MX0706B0000 0 |Belt Width50mm
22 | Dry Bearing BPMB0406DUO0O 48 |Roller Washer EF0726000000
23 |Roller EG0774000000 49 | No.1 Roller Connecting Plate MXO07190000 0 0 |Belt Width:35mm
24 |E-ring BPE3000000O0OO A9 | No.1 Roller Connecting Plate EGG7710000 00 |Belt Width50mm
25 | Plain Washer M4 50" |Flat Fillister Head Screw |SM600906SC0O0 |964%x40%6L
26 |[Hexagon Nut M4 51 |[Ball Bearing BPLF12802Z2Z00
27 |Hexagon Socket Head CapScrew | SS 620406 0 TN O [M4x6L 52 |No.1 Roller EF0709100000
28 |Fixture Base EG0O730000000 53 |Liner Plate EF0709200000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



TMLG Y-AXIS DRIVE SYSTEM 1 LG-12-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
54 |Roller Attaching Bracket EG0772010000
55 | Y-axis Feed Plate, Front Set EGO719S5%%x%
56 |Proximity Switch B Set UN110160BO0O0 0 |Belt Width:35mm
56 | Proximity Switch A Set UN110160A0 0 0 |Belt Width:50mm
57 |Belt Catcher Plate A Set UN1T10070A00 0 |Belt Width:36mm
57 |Belt Catcher Plate B Set UN1100708B00 0 |Belt Width:50mm
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9611)



TMLG

Y-AXIS DRIVE SYSTEM 2

LG-12-2

(9503)



TMLG Y-AXIS DRIVE SYSTEM 2

LG-12-2
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Y-axis Driver Frame A MXO0701A2 %% %% |Belt Width:35mm |} 25 |Tension Shaft Holder EGG7060000 0 0 |Belt Width50mm
1 |Y-axis Driver Frame C MX0701C 2 %% %% [Belt Width:50mm || 25 |Tension Shaft Holder EGZ701010000 |35w,Z-Spec. M/C
2 |[Round Head Wood Screw 4.5P % 20L 25 |{Tension Shaft Holder MXZ70600000 0 [50w,Z-Spec. M/C
3 |Front Rail Holder EFO07150 0 % % % % |Belt Width:35mm || 26 |CountersunkHeadScrew |SS1104100SDO0 |Max10L
3 | Front Rail Holder MXO0 7090 0 %% %% |Belt Width:50mm || 27 |Hexagon Bolt $S9306650SDO0 |M6%65L
4 |Y-axis Rail, Front L EFO714LO0%%%% 28 |Hexagon Nut M6
5 |Y-axis Rail, Front R EFO0O714RO0 % %% 29 |Tension Plate EG0O70800000 0 [Belt Width:35mm
6 | Hexagon Socket Head CapScrew | SS6204 150 TN O [M4%15L 29 |Tension Plate EGG70800000 0 |Belt Width50mm
7 |Rail Spacer EF0716000000 30 |{Tension Base EGO07070000 00 |Belt Width:35mm
8  |Hexagon Socket Head CapScrew | SS 6204100 TNO [M4x10L 30 |Tension Base EGG70700000 0 |Belt Width:50mm
9 |Spring Washer M4 30 |[Tension Base MEO0O71200000 0 [3w,Z-Spec. M/C
10 |Plain Washer M4 30 |Tension Base MXZ707000000 |50w,Z-Spec. M/C
11 |Bearing Case Base A EF0721A10000 31 |Hexagon Bolt $59305200SD0 |M5%20L
11 |Bearing Case Base B EF0721B10000 |ForC-2 32 |Spring Washer M5
12 |Bearing Case EF0720020000 33 |Plain Washer M5
13 |Roller Pin EF0723010000 34 |Tension Rivet Plate EGO07090000 0 0 |Belt Width:35mm
14 |Truss Head Screw SS0103100S8SDO0 [M3%10L 34 |Tension Rivet Plate EGG70900000 0 |Belt Width:50mm
15 ([Roller EF0722000000 35 |[Hollow Set Screw SS8205080TNO {M5%8L
16 | Hexagon Socket Head Cap Screw [ S S$6 204080 TN O [M4x%8L 36 |Driver Reinforcing Shaft EGO74100000 0 |BeltWidth:35mm
17 |Lengthwise FrameRailA |EGO 703 A 1 % % % % 36 |Driver Reinforcing Shaft EGG74100000 0 |Belt Width:50mm
18 |Lengthwise FrameRailB |EGO0703B 1 % % % % 37 |Y-axis Driver Frame B MX0 7018 2 %% % % |Belt Width:35mm
19 |Hexagon Socket Head CapScrew | SS 6204120 TNO |[M4x12L 37 |Y-axis Driver Frame D MXO0 701D 2 % % % % |Belt Width:50mm
20 |Spring Pin AP % 12L 38 |Hexagon SocketHead CapScrew [ $SS6205100TNO [M5%10L
21 |Washer BPTW12250000 39 |Driver Spacer C EF083100%%x%x%
22 |Tension-side Timing Pullly ASet |MX S 71 1A 000 0 0 |BeltWidth:35mm || 40 |Hexagon SocketHead CapScrew [5S 6208250 TNO [M8%25L
22 | Tension-side Timing PulllyBSet {MX S 7.1 1 B0 0 0 0 0 |Belt Width:50mm || 41 |Spring Washer - M8
23 |Hollow Set Screw $S8204050TNO (M4a%5L 42 |Plain Washer m8
24 |[Tension Shaft EG0711000000 |BeltWidth:35mm || 43 |Driver Cam Base Spacer MX083200%%¥%%
24 |Tension Shaft EGG7110000 0 0 |BeltWidth:50mm || 44 |Hollow Set Screw SS8205050TNO |M5%x5L
25 |Tension Shaft Holder A EGO706A000 00 |BeltWidth:35mm || 45 |[15mm Dia.NeedleCollar [EF0208000000
Note: As for parts with marks # or %, please follow our instructions on Table of Conteats, in your parts order. (9503)



TMLG Y-AXIS DRIVE SYSTEM 2

LG-12-2

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

46 |Needle Bearing BPHK18120000

47 |Bearing Case Plate BR MXR707B00000

48 |Hollow Set Screw SS8206050TNO |M6x5L

49 | Hollow Set Screw SS8206060TNO |M6%6L

50 | Driver-side Timing Pulley A MX0710A00 000 |Belt Width:35mm

50 | Driver-side Timing Pulley 8 MX0710B0O0O0O0 0 |Belt Width:50mm

51 | Hexagon Socket Head CapScrew | SS 6206150 TN O |M6%15L

52 |Bearing Case Plate BL MXL707B00000O

53 |Y-axis Drive Shaft A LXOBO0BA1T%%%%

54 Hexagon Nut M8

65 | Motor Base Spacer EF0828000000

56 | Hexagon Socket Head CapScrew | S S 6208 400 TN 1 |M8x%40L

57 |N-Coupling BPN150150000

58 |Pulse Motor Base MX0718000000

59 |Pulse (Stepping) Motor EH64040000 00 |Std, M-Spec. M/C

59 |Pulse (Stepping) Motor LG6405000000 |G-Spec. M/C

60 |Hexagon Socket Head CapScrew | SS 6208200 TNO [M8%20L

61 |Y-axis Drive Shaft B LX0808B1 %% %%

62 | Bearing Case Plate BL (with Bearing) |[MX L 707B0S000

63 |Bearing Case Plate BR (with Bearing) [MXR 70 7B 0S00 0

64 |Tension Base Spacer A MX0712A0000 0 |Belt Width:35mm

64 |Tension Base Spacer B MX07128B000 00 |BeltWidth:50mm

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)



TMLG INDIVIDUAL TENSION BASE LG-13 ]

TANMA——




TMLG INDIVIDUAL TENSION BASE

LG-13

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |First Tension Thread SpringScrew | LG 0922000000 31 |Pan Head Screw SS4103060SDO |M3x6L

2 [First Tension Spring LG0960000000 32 |[Tension Base Cover LG0913000000

3 |First Tension Disk LG0920000000O0 33 |Tension Release Block LG0955020000

4 |First Tension Stud LG0918000000 34 | Tension Release Block Pin LG0956000000

5  |First Tension Thread Course LG0919010000 35  |Hexagon Socket Head Cap Screw SS6276050TNO |M2.6%5L

6 |Adjusting Screw EF0909000000 36 |Stopper Base LG0952000000

7 | Spring Hook EF0910000000 37 |Silencing Packing LG0953000000

8 |Tension Spring LE0913010000 38 |Tension Release Solenoid | LG6802000000

9 |Tension Collar EF0906000000 39 |Tension Release Pin LG0954000000

10 |Felt Packing EF0904000000 44 |Pan Head Screw $S4103080SDO0 |M3%8L

11 | Thread Course Tension Disk EF0913000000 46 |Tension Stud EF0902000000

12 |Insulation Plate EF0903000000 A7  |Individual Tension Base SupportR | LGO0O912R10000

13 |Tension Stud LG0923000D0O0CO 48 |individual Tension Base SupportL |LG0912L 10000

14 |Thread Take-up Spring EF0907010000 49 |Truss Head Screw SS0104060SA0 |Mix6L

15 |Tension Spring EF0908000000 50 |Arm Top Cover LG0914030000

16 | Thread Breakage Detecting ContactPoint | LG0 91600000 0 51 |Plunger Cap LG0957000000

17 |Truss Head Screw SMO1T10807KLOO |[1/8%44%7L 52 |TMLG Tension Collar LG0959000000

18 |Rotary Tension Disk EF0905010000 53 |First Tension Set UN150500A000

19 | Round Countersunk Head Screw SM200804SA00 [1/8%44x4L 54 |[Tension Base TensionSet |[UN23 05000000

20 |Lower Thread Guide LG0915010000 55  |individual Tension Base Set UN230022%%%x

21 |FlatFillister Head Screw SM600906SCO0O0 |6/64%40%6L 56 |Thread Guide FX0626110000

22 |Hexagon Socket Head CapScrew | SS 6204 100 TN O {M4x%10L 57 |Tension Release Spring LG0961000000

23 | Tension Base Middle Thread Guide | LG 0917010000

24 |Individual Tension Base LG0911010000

25 | Hexagon Socket Head CapScrew | S S 6204150 TN O [M4%15L

26 | Tension Base Card (PC Board) LG7203010000

27 |Stud Bolt MACS8 SQ-10

28 |Tension Release Base LG0951000000

29 |Plain Washer M3

30 |[Spring Washer M3

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9611)



TMLG  THREAD STAND  LG-14

®

A
2

K10/
o .




TMLG THREAD STAND

LG-14

Ref No Description Part No. Remark Ref No. Description Part No. Remark

1 | No.1 Thread Tension Spring Screw [LG0 922000000 47 | Hexagon Socket Head CapScrew 1 $S6205100SDO0 [M5%10L

2 |No.1 Tension Spring LG0921010000 49 |Reinforcing Guide MX0837010000
3 |No.1 Tension Disk LG0920000000 50 |Truss Head Screw $S0104200SDO0 [M4%20L
" 4 {No.1Tension Stud LG0918000000 52 |Thread Stand Shaft A EF0937A10000

5 | No.1Tension Thread Course LG0919010000 53 [No.1 Tension Set UN150500B000

6 |Plain Washer ’ M5 54 |Rubber Bushing BPQ400000000O

7 {Hexagon Nut 11/64 % 40 55 |Hexagon Socket Head CapScrew | $S6 204 180 TNO |M4%18L
8 |Thread Guide A EF0942A00000 |(White) 56 |Hexagon Nut M4

8 |Thread Guide B EF0942B000O0O |(Red)

12 |Hexagon Nut M5 Type 3

13 | Thread Stand Plate AttachingStud [LG1107020000

14 |Truss Head Screw $SS0104100SDO0 [Max10L

156 | Thread Stand Stud EF0939010000

16 |Thread Stand Felt EF0940000000| .

18 |Spring Washer M5

23 [Fluorescent Lamp EF740100%%%%

24 | Fluorescent Lamp Stand Pipe EF081200 %% %%

25 | Fluorescent Lamp Pipe Support EF0813000000

26 |Hexagon SocketHead CapScrew | SS 6206200 TN O |[M6%20L

27 |Fluorescent Lamp Pipe Base A EF0811A10000

28 |[Plain Washer M10

29 |Spring Washer M10

30 |High-tensile Hexagon Boit SS9310400TNO [M10%40L

32 |Truss Head Screw SM0109080SDO0 |9/64%40%8L
39 | Thread Stand Plate Side Cover | FX 081901000 0

40 |Thread Stand Plate LG110104 %%%%

43 |Thread Course LG1T10403%%%%

44 |[Thread Course Stay MX083000%*%%

45 |Thread Stand Plate Cover LG11080 2% % % % |Classified by mod

46 | Hexagon Socket Head CapScrew | SS 6205200 TN O [M5%20L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9611)



TMLG EMBROIDERY FRAME A LG-fSh

(9503)

TAJIMA




TMLG EMBROIDERY FRAME A

LG-15a
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Middle Sash EF030800 %% %% 32 |Frame Sash, Front LG0O30901%%%%
1 |Middle Sash EFP30800x%%%%|G-Spec. M/C 33 |Base Frame Sash LGO300S3*x%xx%
2 |Truss Head Screw SS0104050CBO0 [Max5bL 34 |Crosswise Sash Rail MEO30700%%%%
3 |Inner Frame Attachment C{EF 0311000000 35 |Screw Ring EF0303000000
4 |Inner Frame Attachment A| EF 0309000000 37 |Truss Head Screw SS0105080CBO |M5%8L
5 |Inner Frame AttachmentB {EF 0310000000 38 |Right Side Sash Feit MX030901*%x%%
6 | Hexagon Socket Head Cap Screw [ S S6204 150  TNO |M4x15L 39 |No.1 Cork Set EG0321020000
7 No.4 Felt EGO031700%%%% 40 |No.5 Cork Set MX0315020000
8 |Pan Head Screw $S4104050CDO0 |{M4x%5L 41 [No.3 Cork Set EG0325010000 T
9 |Border Frame Clip EG032600%x%x%x%
10 |Rail Plate, Crosswise MX0311T00%%%%
11 |Rear Sash Rail MX030500% %%
12 | Border Frame Crosswise Sash B EFO0304BO0O %%%*
12 | Border Frame Crosswise Sash B EFP304BO0x%%% % |G-Spec.M/C
13 | Border Frame Lengthwise SashR |EF 0305 R 1 % % % %
14 | Border Frame Crosswise Sash EF030400%%%*
14 | Border Frame Crosswise Sash EFP30400%%%% |[G-Spec.M/C
15 |Border Frame Lengthwise Sasht (EF 0 305 L 1 % % % % O
17 |Left Corner MX0307000000
18 |[Frame Sash, Lengthwise B| LG 0304 0 0 % % % %
19 |Right Side Y-axis Sash MXO030100%%**
20 |Right Corner MX0306000000
22 |Corner Liner MX0314000000
24 |Rail Plate, Lengthwise MX031000%%%%
25 |Truss Head Screw $§$S0105120CBO0 |M5%12L
26 |Frame Sash, Rear LG030801%%%x%
27 |Truss Head Screw SS0104080CA2|Max8L ~
28 |Truss Head Screw SS0105100CBO |M5%10L
29 | Embroidery Space Indicator MX0312000000
30 |Embroidery Space indicator PlateNut | SF 0314000000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (96503)



LG-15b

EMBROIDERY FRAME B (Z-SPEC. MACHINE)

TMLG




TMLG EMBROIDERY FRAME B (Z-SPEC. MACHINE)

LG-15b

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Middle Sash EFZ30800%%%% 49 |Frame Sash, Lengthwise B| LG 0304 0 0 % % % %

1 |Middle Sash EFV30800 %% %% |G-Spec.M/C 50 |Border Frame LengthwiseSashL [EF 03 05 L 1 % % % %

2 |Truss Head Screw $SS0104050CBO0 |M4x5L 51 |Base Frame Sash Set LGZ300S4%%%%

3 |Pan Head Screw SS4104050CDO0 |M4%5L 51 |Base Frame Sash Set LGV300S4%x*%|GSpec. M/C

4 |lnner Frame Attachment C {fEF 0311000000 52 |Screw Ring EF0303000000

5 |Inner Frame Attachment A|EF0309000000 53 |Crosswise Sash Rail MEO30700%%%%

6 |Inner Frame AttachmentB [EF 0310000000 54 |[Frame Sash, Front LGZ30901*%%%

7 | Hexagon Socket Head CapScrew | SS 6204150 TN O [MA#15L 56 | Right Side Y-axis Sash Felt MX0309017%%%%

19 |Border Frame Clip EG032600%%x% 57 |No.1 Cork Set EG0321020000

28 |Frame Sash, Rear LGZ30801%%%% 58 |No.5 Cork Set MX0315020000

28 |Frame Sash, Rear LGV30801%x%x|G-Spec. M/C 59 |No.3 Cork Set EG0325010000

29 |Right Side Y-axis Sash MXZ30100%%%* 60 {Bearing PinB MXZ314B000CDO

30 |Right Corner MX0306000000 61. |Bearing Pin A MXZ314A00000

31 |Corner Liner MX0314000000 62 |Reinforcing Sash Connecting Bracket | MX Z 315010000

32 |Rail Plate, Lengthwise MX031000%x%xx 63 |Bracket Spacer MXZ306020000

33 |Truss Head Screw $S0105120CBO |M5*12L 64 |Hexagon Bolt $89305150SD0 |[M5%15L

34 |Truss Head Screw SS0105100CBO [M5%10L 65 |Felt 31.5 %50 % 1t

35 | Embroidery Space Indicator Set MX0312000000 66 |Reinforcing Sash Spacer |MXZ312000000

36 | Embroidery Space Indicator PlateNut | SF 0314000000 67 |Rail Plate, Crosswise MX031100%%%*%

37 |No.4Felt EGO31700%%%% 68 | Zspec. Frame Sash Cover Stud MXZ313000000

38 |Z-spec. Frame Felt MXZ307003%%%% 69 |Reinforcing Sash LGZ30301%%*%*

39 |Border Frame Lengthwise SashR | EF 0 30 5 R 1T % % % % 69 |Reinforcing Sash LGV30301=%%%*|GSpec. M/C

40 | Border Frame Crosswise Sash LGZ31200%%%%]| 70 (Reinforcing Sash Cover LGZ30402%%%% '

40 | Border Frame Crosswise Sash LGV31200%xx%x% G-Spec. M/C 70 |Reinforcing Sash Cover LGV30402%%%%|GSpec. M/C

44 | Border Frame Crosswise Sash B LGZ312BO%%%x% 71 |Truss Head Screw $S0105060SDO0O [M5x6L

44 | Border Frame Crosswise Sash B LGV312BO%%%% 72 |Hexagon Socket Head CapScrew | SS6206 180 TNO |[M6%18L

45 |Truss Head Screw SS0104080CA2 M4x8L 73 |Spring Washer M6

46 | Y-axis Feed Connecting Plate EGZ70401%%x%% | 74 |Plain Washer M6

47 |Left Corner MX0307000000 |75 _|Hexagon Nut Me

48 |Truss Head Screw $S0105080CBO M5%8L 76 | Y-axis Feed Plate, Rear A MXV703A1000 0 |BeltWidth:50mm

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. {9511)



TMLG EMBROIDERY FRAME B (Z-SPEC. MACHINE)

LG-15b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

76 | Y-axis Feed Plate, Rear B MXZ703B10000 |W/OHole
77 | Y-axis Feed Plate, Rear D MXZ703D1 %% %% |W/OHole
78 | Y-axis Feed Plate, Rear C MXZ703C10000
79 | Y-axis Feed Plate, Rear A MXZ703A10000 |W/ Hole
79 | Y-axis Feed Plate, Rear A MXV703A1000 0 |Belt Width:50mm

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)



TMLG  BAR SWITCH BOX  LG-16

(9503)

TAJIMA




TMLG BAR SWITCH BOX

Note: As forparts with marks # or %, please follow our instructions on Tablc of Contents, in your parts order.

LG-16
Ref Mo, Description Part No. Remark Ref No. Description Part No. Remark
1 {Bar Switch Box MS5800000000 '
2 }Limit Switch PBOOQ10QSPOO
3  (Round Head Woaod Screw ) 4.5P % 20L
4 LS Dog EF1104000000
5 |Round Head Woaod Screw AP % 16L
6 |Return Spring EF1106000000
7 |Bushing EF1107000000
8 | Bar Switch Support EF1108000000
9 {Switch Bar EF1710900%%%% .
10 | Bar Switch Box Bottom Plate TC010600000 0 |Table Cut Spec.
11 | Bar Switch Support TCO01040000 00 |Table Cut Spec.
12 |Pan Head Screw SS54104040SD0 (MdxdL
;_13 Side Cover Lid EF1109200000
|
-
L - S
(9503)



OPERATION PANEL BOX LG-17

TMLG

(9503)

TAJIMA




TMLG OPERATION PANEL BOX

LG-17
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Operation Panel Box LG5200A20000 '
2 [6-Contrast 2 Card EG5207000000
3 |Membrane Switch LG5205A30000
4 |Panel 26 Card LG5201000000
6 |Floppy Disk Drive PBOOO700REO00
7 |LCD Module PBO0OO100LPOO
8 |DC Power Supply PB002000PWOO
Note: As forparts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9503)



POWER SUPPLY BOX LG-18

TMLG

(9503)

TAJIMA




Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.

TMLG POWER SUPPLY BOX LG-18
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
2 |No Fuse Breaker PBOOO30OGKAOO
4 | Surge Absorber PBOO0OD200RSO00
5 |Surge Absorber PBOOO100ORSO00
8 |Glass Tube Fuse PA5002100000
9 |Glass Tube Fuse PA5042A00000
10 |DC Power Supply PBOOD700PWO0OO
11 |Glass Tube Fuse PA5002200000
12 |Glass Tube Fuse PAS5002A00000
13 |Resistor PBOO1000ORAO0OQ
14 |Joint 25 Card LG5601020000
15 |Fan PBOOO1T100OBFO0O
16 | Air Filter PBO00Q00200ZMOO
17 |Receptacle PBO0O0200PAO0OC
18 |Electrolytic Condenser PB0O0O1600CAODQ
19 |Electrolytic Condenser PBO0O1500CA00
20 |Relay PBOOOTOOKMOO
21 |Diode PB0O0O0100DSO00
22 ! Glass Tube Fuse PA5002500000
23 |Resistor PBOOOT00RAOQO
24 |Resistor PBOOO200RAO0O0
25 |Electrolytic Condenser PBOOO1TAOCAOQO
26 |Electrolytic Condenser PBOO1800CAO0O
27 |Diode PB000Q0200DS0O0
28 |Power Supply Box LG5603000000
29 | Electro-magnetic Contactor PBOO0O600KMOO
30 |{Thermal Relay PBO0O1200KAOO
31 |Transformer PB003900TVO0OO
(9503)



BOX  LG-19

TMLG CONTROLLER

(95'04)

TAJNMA 5.




TMLG CONTROLLER BOX

LG-19
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
2 {DC Power Supply PBOOO0O8B8OOPWOO
4 |Glass Tube Fuse PA5002500000
5 |Memory-2 Card EG5105010000
6 {CPU 3 Card EG5110000000
7 {Memory-3 Card EG5105A00000
8 |1/O 12A Card EG5103030000
10 |Serial I/F Cable EG5106000000
11 |PRT {/F Cable EG5107000000
12 |Receptacle PBO0O0O200PAO0DO
13 |Terminal Base PB0O00100TBOO
14 |[Joint 16 Card LG5102020000
15 |DC Power Supply PBO0O0O600PWOO
16 |DC Power Supply PBOOO700PWO0O
17 |Transformer PB0O00100TVOO
18 |Mother-1 Card EG5104000000
19 |Fan PBOOO100BFO0O
20 |Air Filter PB0OO00200ZMOO
21 |Controller Box LG5100020000
22 (1O 34 Card LG5101020000
Note: As forparts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9504)



TMLG  DRIVER BOX  LG-20

(9503)

TAJIMA




TMLG DRIVER BOX

LG-20
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Driver Box EH5403010000 |XY-axis
2 |Driver Card (PC Board) EH5404050000
3 |Driver Box LG5401000000 |M-axis
4 [Driver Card (PC Board) LG5402010000
5 |Fan PBOO0O700BFO0OQ —
6 | Driver Box Front Panel EH5405000000
7 | Air Filter PBOO0600ZMOO
8 | Driver Box Front Panel LG5405000000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (3503)



TMLG MAIN SHAFT MOTOR ASSEMBLY LG-21

TAJIMA—



TMLG MAIN SHAFT MOTOR ASSEMBLY

LG-21
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Hexagon Nut M10
2 | Spring Washer M10
3 |Motor Pulley ED0101000000
4 |Plain Washer M10
5 |Hexagon Bolt $$S9310350CCO0 |M10%35L
6 | Main Shaft Motor ED6202000000
7 | Main Motor Control Box ED6201020000
8 | Main Shaft Motor Assembly ED6200020000
9 |Attaching Screw A SSA005140000
10 |Glass Tube Fuse PA5012K00000
11 |BCard ED6207000000
12 |ACard ED6206020000
17 | Motor Control Box Bracket EDO801TA10000
18 | Hexagon Socket Head CapScrew | SS 6206 150 TN O |M6%15L
19 [Spring Washer Mé
20 |Plain Washer Mé
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order. (9511)





